



NBML BUILDING MATERIALS TESTING LAB LLP

& steel's testing laboratory

APPROVED BY BUREAU OF INDIAN STANDARDS (BIS)

(ISO 9001:2015, ISO : 14001:2015, ISO : 45001:2018 CERTIFIED LAB)

TEST REPORT

TR NO. : NBML-NN-0978-2026-02

ISSUE DATE : 13-07-26

PAGE 1 OF 1

ISSUED TO	: M/S. NAGESH TRADING	
	: Durg (CG)	
LETTER NO.	: -	DATE : -
SRF NO.	: NBML/NN-0978/2026	DATE : 10-07-26
DISCIPLINE	: Mechanical	GROUP : Building, Infrastructure & Construction Materials
DESCRIPTION OF MATERIAL	: Fly Ash	QUANTITY : 50 gm
DESCRIPTION OF WORK	: -	SOURCE : C04
SPECIFICATION	: IS: 3812: Part 1 & 2: 2013 (Reaffirmed Year: 2022)	

PHYSICAL TEST RESULT

S. NO.	DESCRIPTION OF TEST	UNIT	TEST METHOD	TEST RESULT	REQUIREMENT	
					AS PER PART 1	AS PER PART 2
1	Particles retained on 45 μ IS sieve (wet sieving)	%	IS: 1727: 1967 Cl.: 6.2 (Reaffirmed Year: 2018)	21.00	34.00	50.00

*****END OF REPORT*****


Checked by




Authorised Signatory
NIKHIL BAJPAYEE
TECHNICAL MANAGER

BIS CERTIFIED LABORATORY APPROVED BY GOVT. OF INDIA

Conditions :

1. The Result listed refer only to tested samples & applicable parameter Endorsement of product is neither interred nor implied. 2. The use of report for arbitration, publicity & evidence in legal dispute is forbidden except with prior written consent NBML Lab. 3. All disputes are subject to Raipur jurisdiction 7 days correction to this report invalidates this report. 4. Sample will be destroyed after 30-days from the date of test report unless otherwise Specified.

Lab Office Address : 28/31, Urkura, Beside Akashwani Radio Station, Rawabhata Village, Dharsiwa, Bhanpuri, Birgaon, Raipur-493221, Chattisgarh, India

Website :- www.nbmtlab.com, Email : nbmtl2017@gmail.com, Mob. : +91-9285284469, +91-8208537198, Tel. : 07771-2998056